KLM17555
Revised 6-4-2013

Wil oVl s slealee)

AIR RIDE SUSPENSION SYSTEMS

2686 Highway 92 - Oskaloosa, IA 523717
phone: 641.673.0468 - fax: 641.673.4168
www.kelderman.com

2008 Ford F-4390/F-330
Chassis Gah 4-Link Rear
Installation Instructions
R | e T TS

\‘r\

(e




TABLE OF CONTENTS

INSTALLATION INSTRUCTIONS INDEX

INTRODUCTION. ...

. EXPLODED ASSMBLIES AND PARTS LIST............ pg. 4-8

. PRE-INSTALLATION CHECKLIST.........cciiiiieen

. DISASSEMBLY ... pg. 11-12
. INSTALLATION. ..o, pg. 13-16
. ALIGNMENT ... pg. 16-

. AIR CONTROL SYSTEM......cooiiiiiiiiiiiieeeeee e pg. 17-19

OPERATOR INSTRUCTIONS INDEX

. FINAL INSPECTION CHECKLIST..........cooviiiiin. pg. 19-20
. OPERATION GUIDELINES.........coiiiiee pg. 20

. SERVICE & MAINTENANCE..........ccoiiiiiiie, pg. 21
MISCELLANEOUS INFORMATION

. TORQUE TABLE & DIMENSION SHEET.......... ..... pg. 22

. OWNERS GUIDELINES.........con pg. 23

. ELECTRICAL SCHEMATIC..... ..o pg. 24

. AIRLINE DIAGRAM. ... pg. 25

. TROUBLE SHOOTING GUIDE............cccciiiieeen, pg. 26

Vi@ ldlesussaaioa

AIR SUSPENSION SYSTEMS



INTRODUCTION

IMPORTANT!
It is important that the entire installation instructions be read thoroughly before proceeding with suspen-
sion installation.

PRODUCT INSTALLER RESPONSIBILITIES
Installer is responsible for installing the product in accordance with Kelderman Mfg., Inc. specifications
and installation instructions.

Installer is responsible for providing proper installation of vehicle components and attachments as well
as required or necessary clearance for suspension components, axles, wheels, tires, and other vehicle
components to ensure a safe and sound installation and operations.

Installer is responsible for advising the owner of proper use, service, and maintenance required by the
product and for supplying maintenance and other instruction as readily available from Kelderman Mfg.,
Inc.

WARNING!

A correct installation must result in the suspension and axle being “loaded” within the range specified by
axle and suspension manufacturers. Please check vehicle specifications and intended usage to insure
axle will be within Gross Weight Rating (GAWR). No alteration of any suspension component is permit-
ted.

DEFINITION OF TERMS

WARNING —indicates a potentially hazardous situation which, if not avoided, could result in death or
serious injury.

CAUTION -a potential hazardous situation may result in property damage.
NOTE —provide information or suggestions that help you correctly perform a task.

TORQUE —the italicized torque alerts you to tighten fasteners to a specified torque value.

Ui lldlesamaara
AIR SUSPENSION SYSTEMS



@ILOOLGLIL

AIR SUSPENSION SYSTEMS




TERA H O, FART HUMBER DESCRIPTICOHN Ty,
1 15684 LEFTSIDE 4 LIMK SIDE P LATE 1
2 15625 RIGHT SIDE 4-LIMK SIDE FLATE 1
3 15674 RIGHTSIDE BAG WSUNT 1
<4 1573 LEFTSIDE BAG P LATE 1
£ 17559 LEFTSIDE LOWWER BAG WDUHTIN G PLATE 1
& 17558 RIGHTSIDE LOWER BA G MOUNTIMNG PLATE 1
7 15519 LOWWER & ELE LA MP 1
2 17557 Lo ER & 3LE CLA NP 1
3 14231 Teiling Arns 207 <4
10 14577 8" TUBRE SPACER - 23)32" 10 £ 1 172" O0 &4 1 29932" THE 2
11 1200% BOLT - 152520 3 13/4" SRS o
12 132004 102" FLATWASHER - 17/32" 10 £ 1 1/1&" OO0 & Féd" THE 24
13 120323 BOLT - 1/2%20 3 412" GRS <4
14 12409 BOLT- 58 18 32" GRS 12
15 13024 Sra8" FLATWASHER - 25732" ID A1 571&8" QD X 11/84" THE 28
16 13054 Era" LOCK WASHER - SP1&" 1D 3 17732 O & 5/32" THE 4
17 13164 HEZ MUT - 5/3"18 SRS 18
13 13164 HEX MUT - 1/2"20 SRS 4
1% 17554 CROSS WMERBEER 1
20 17553 FHE 24 374" 1
21 12421 BOLT-5/8" 184 4 12" GRS 2
=2 15540 UPFER PHBE PACUNT 1
3 1001%-4 FIRESTOHE AR BAG - 5323 [F 12 HT & 2. 1" W] 4
24 12431 BOLT - Fr8™14 3 51/2" GRS &
25 12641 BiOLT- Arat-14 3 8" GRE 2
26 13020 AET FLATWASHER - 220327 10 &1 274" D0 3 11744 THE 14
27 13120 HEX LOC K HUT- FrE8™14 SRE 2
et 13124 HEX LK HUT- 17220 SRS 2
=3 13050 2" LOCE WASHER - 17732 1D & /e OO0 4 1/8" THE 4
.1 13204 HEZ JAamd MUT- 1220 SR2 4
31 13054 354 LOCK WASHER - 43084 1D 3 1 1764 0D 3 3/ 146" THE <4
32 13208 HEZ JAahd MUT- 3j4"-14 SRE 4
o] 12011 BLT- 102720 3 2" GRE ]
24 12017 BOLT-102"20 3 2 172" GRE 1
25 12573 BOLT - 354516 3 212" GRE 2
e 13002 304 FLAT W ASHER - 2532 10 21 102" 00 4174 THE 2
a7 13128 HEZ LOCE HUT- 37414 GRE 2
= | e R z
37 18255 FHE 5PACER 2" 37 16&™D 518" z
40 13124 HEX ML - S/&"15 SRS 2
41 13004 S5 FLAT W ASHER - 11014 10 X 1 S0 14" 2D 8 5014 THE 2




|

AIR SUSPENSION SYSTEMS

@ILIOAELIL

ME A MO FPARTHUMBER DESCRIPTICH GITY.
1 15654 LEFTSIDE <4-LIMK SIDE FLATE 1
e 14221 Trailing Awn: 207 2
10 14577 FISTTUBESPACER - 297327 ID X 1 172" D & 1 Z9132" THR 1
11 1200% BOLT- 10220 8 1 354" GRS B
12 12004 102" FLAT Wi ASHER - T732" 10 41 114" S0 1 7réd” THE o]
14 1240% BOLT- &8™-18 5 2" GRS 2
15 13026 SI8" FLAT WASHER - 257327 I X1 &71&” QD 1 11764 THE 2
14 12054 S8 LOCK WASHER - SP1&" 10 3 17032 QD 3 S 232" THE 2
17 13166 HEZ MUT- 578712 RS 2
24 12631 BOLT- Fpan-14 6 5 172" GRE 2
25 126441 BOLT- Argm14 58" GR2 1
26 13030 FIE FLAT WiASHER - 290327 1D & 1 354" O D d 11/64" THE g
27 121320 HEZ LOCK HUT- 7fa™14 GR2 4
28 13124 HEZ LOCR HUT- 1/2%20 GRE 4




e lalesissaara

AIR SUSPENSION SYSTEMS
MEmM k. FPART HLUMEBEER DEZ ZRIFTICH Ll iy e

= 15474 REISHT 5 ICE EAocS <z LUIHT 1
= 17555 EISHT 3 IDE L>WwER B m 2L RT IR P LATE 1
=] 1F&55T L<Zww'ER ANLE < LAoAMEP 1
13 120353 E LT - 10220 X 41 52" SRS =
14 12400 E<>LT - SF58"-1&5 X 2" SRS -4
15 13028 S )& FLAT Wiias HER - 25032710 ¥ 1 507145 2D ¥ 1155 4" THE 10
15 1314 HEY HMLT - 1220 SRS

17 1312 HEX HMLT - 5/&"-15 SRS

=1 12451 ELT-505" 15 8 4 102" SRS 1
b 15540 UUFPER PHE M<>UHT 1
prcd 10071%-% FIREXT < HE AlR BaS - 5525 []" 102" HTRP‘.'I"'u'u'D-] =
=4 124351 E LT - FrS5™-14 X 5 102" SRS =
= 13050 TS FLAT Wi SHER - 2R/32" I K 1 304" S0 H 110454 THE 4
L 13130 HE¥ L K HLUT - Ff5"-14 SRS b
brda 13050 T2 Lo K WS HER - 1752”16 B 755" 20 B 105" THE 4
S0 13204 HE¥ JAamg HUT - 10220 SRE2 b
=1 13054 SfA L K vt HER - 9054 10 8 1 17084720 8 501" THE =
bty 13205 HE¥ JAamg HLT - 35414 SRS b
e 12011 Eo=LT - 10220 X 2" SRS 1
12 13004 102" FLAT Wiy S HER - TA/327 I 8 1 1014 <0 8 FAEd"THE -4
=4 12017 B LT -1p2"20 X = 1,52 SRS 1
S5 125 5 E LT - S04-18 8 2 102" SRS -4
b3 1300E S S4" FLAT Was HER - 250532 10X 1 1/2" D0 X 104" THE -4
b 13125 HEY LSS K MLT - S04 14 SRS 4
> R A L 1
<0 13124 HE¥ HLT - 5/5"-15 RS b
41 13002 S5 FLAT WaZHER - 11,15 10 % 1 S0148" DD ¥ 501" THE =

7



elldlesiroaaisa

AIR SUSPENSION SYSTEMS

MEM HO, FARTHUMBER DESCRIPTION TV,
14 12409 BOLT- H/8™18 4 2" GRE &
15 13026 E1a" FLAT WASHER - 25722" 1D A1 5/1&" O d 11044 THE 18
12 13164 HEZ MUT- 1/2"-20 GRS 1
17 1316a HEZ HUT- Sra™ 18 GRS 11
1% 17556 CROSSMENMBER 1
20 17553 FHE 24 37 4" 1
21 12431 BOLT-5/8%183 4 102~ SRE @
22 15540 UPFER PHE R UNT 1
34 12017 BOLT-1r2%20 42 102" SRS 1
12 13004 102" FLAT wiASHER - 17022 10 &1 101a" OO0 & Frad THE @
o | e A e U e :
39 18955 FHBE SPACER 2'5 37 1&"-D 55" 2




PRE-INSTALLATION CHECKLIST

Check the vehicle wheel alignment prior to installation to insure no precondition already exists; record
the information for verification.

Measure and record the wheelbase and centering dimensions before beginning installation.

Measure and record the height from the ground up to the rear of the frame.

Measure and record the pinion angle. See page 5 for specific instructions.

Remove the attached body, if applicable. Remember to disconnect all electrical connections and fuel
filler tube, before removing the body. The installation can also be completed using a lift to raise the vehi-
cle. If using a lift, chassis body removal may not be necessary but removal of rear wheels will aid in in-
stallation.

If not using a lift, block the front wheels so the vehicle cannot roll.

Jack up the rear frame of the truck in order to unload the rear leaf springs. Do not lift the wheels off the
ground (if not using a lift to install the suspension). Do not jack on the axle itself.

|= WHEEL BASE DIMENSION -1

CENTERING DIMENSION 2

| i i

R

ek | E—|
§!=
z
m

ekt -
o
o)
a
o
=
o

CENTERING DIMENSION 1

WHEEL BASE DIMENSION




DETERMINING PINION ANGLE

The pinion angle is critical in the correct installation of your Kelderman Air Ride Suspension System.
The pinion angle can be easily determined with the use of a magnetic angle gauge.

To measure the angle, find a flat surface to attach
angle gauge. Mark the location of your gauge with a
marking pen or scribe. Record the angle on the gauge
for future reference.

Note: It may be necessary to remove gauge.
Marking the position of the gauge is critical to ensure
accurate angle readings during adjustment steps of
the assembly of your Kelderman Air Suspension
System.

Pinion Angle: °

10



DISASSEMBLY

With weight taken off the rear springs, as noted in pre-installation checklist, remove the mount
bolts from the front leaf spring hanger bracket. Remove the U-Bolts that mount the spring to the
axel.

CAUTION: Be careful that the leaf spring does not spring out of its hanger, or off the frame.
Remove the bolt from the rear spring hanger. Now remove the spring pack from the vehicle and
discard. DO NOT re-use the fasteners that mount the hangar bracket, or the leaf spring itself.

New fasteners are provided, and must be used to achieve proper clamp load on the hanger.

Remove the rivets from the forward overload spring pads and discard.

Remove the yellow jounce bumper and discard.

Remove the three E-Brake cable guides from the frame DO NOT DISCARD they will be reused
later in the installation. Disconnect the passenger side E-Brake cable at the point just forward of
the driver side forward spring perch and remove it from its frame mount. You will have to route it
through the Kelderman forward mounting bracket in a later step as shown in the photo below.

11



6. Remove 1 rivet per side that connects the forward fuel tank cross-member to the frame. This is
the forward inboard rivet viewing from the bottom side of the frame It can be removed by drilling,
or air chiseling the head off the factory-installed rivet. By lowering the exhaust brackets this will
aid in removing the passenger side rivet. Once rivets are removed, drill hole to 1/2” diameter.

2 e PN Y = o

7. Drill out the jounce bumper mounting hole previously removed in step 3, too 1/2” diameter. Pho-
to below showing the jounce mounting hole and the fuel tank forward crewmember rivet holes

from a top view.
R

8. Remove Upper shock mount nuts and pull the upper shocks off their mounting studs to aid in
assembly latter in the instructions. Retain hardware for installation latter.

9. Remove the bolts that retain the brake line brackets. They are lo-
cated on the back side of the spring pads mounted on the axel.

DISASSMBLED VIEW




INSTALLATION

1. Locate the 4-link side plates (part # 15684 DS and 15685 PS). These mount to the frame in the
factory mounting holes. Place the mount against the frame and use four 5/8” x 2” bolts, flat washers
and top lock nuts to fasten the mount to the side and two 1/2” x 2” bolts, flat washers and top lock
nuts to fasten to the bottom of the frame. Face the 5/8” bolts towards the outer edge of the frame.
Once you have all the bolts started, torque the 1/2” bolts to 85 Ib/ft and the 5/8” bolts to 150 Ib/
ft.

2. Locate the lower bag plate (part # 17559 DS) ,the
four air bags (part # 10019-X-4) and the eight 3/4” x 9
1/2” bolts. Insert the 3/4” bolts through the lower bag
mounts locking the heads into the cutouts, then install
the air bags over the bolts using 1/2” x 4 1/2” bolts,
flat and lock washers. Be sure to align the top of the
air bag mounting studs so that the fill ports face to the
center, and lay parallel to the frame. Torque air bag
bolts to 35 Ib/ft. The driver’s side mount is the one
with the pan hard bar ears, Place these mounts over
the axle leaf spring perch and lock in the dowel pin.
Now fasten to the axle using the lower axle clamps
(part # 15519 DS and 15372 PS), 3/4” flat washers
and lock nuts. Note: check the orientation of the
lower axel clamps. The brake tabs will face to the
rear and the Passenger side axel clamp brake tab
will be welded in the middle position. Do not tight-
en the bolts until the pan hard bar mounts and pan
Q} hard bar have been installed (STEP 5-6). Then you
SIDE PLATE can torque the 3/4” bolts to 175 Ib/ft.

PASSENGER SIDE (

AXLE CLAMP . LOWER BAG

PLATE

13



3. Relocate brake line mount to the lower axel clamps (previously removed in disassembly step 9)
and secure with a 1/4” x 1” bolt, flat washers and nut. Torque bolts to 60 Ib/in.

NOTE: Read the next two pages when installing the upper bag mounts.

These pages describe the design change.

4. Locate the upper bag mounts (part # 15673 DS and 15674 PS). Also locate the fuel tank cross-
member reinforcement kit. Install the driver's side mount first (part # 15673) Note: to install the
driver side upper bag mount you must lower the front of the fuel tank. This will allow suffi-
cient clearance for the upper bag mount to slide between the frame rail and the fuel tank
shroud re-torque the fuel tank bolts once the mount is in place. Place the bag mount against
the frame and over the airbags and fasten to the bottom of the frame using two 1/2” x 2” bolts, flat
washers and top lock nuts. Note: ensure the forward 1/2” bolt is installed from the bottom up
and the 5/8” bolts are installed from the inside out. Use two 5/8” x 2” bolts, flat washers and top
lock nuts to fasten the air bag mount to the side of the frame. Once all bolts are installed and snug,
torque 1/2” bolts to 85 Ib/ft. torque 5/8” bolts to 150 Ib/ft. Fasten the top of the air bags to the
air bag mount using the 1/2” and 3/4” nuts and lock washers. Torque these nuts to 35 Ib/ft.

S8

14



The new style upper bag mounts (replacements for 15673 DS and 15674 PS) fasten
to the truck frame the same way the old upper bag mounts did with the addition of six
bolts. Tighten the two 1/2” bolts in the bottom of the upper bag mount. Next, tighten
the 5/8” bolts. Once these bolts are tight, you can drill the factory holes for the addi-
tional 1/2” bolts using the upper bag mount as a guide. Make sure not to drill into any
fuel lines or wires! Once the holes are drilled, install the bolts inside of frame out. Next,
torque the 1/2” bolts to 85 ft/Ibs and the 5/8” bolts to 150 ft/lbs. Do not be concerned if
there is is a gap between the upper and lower flange and the frame. It is designed for
a small gap. Make sure to look at the following page and install the fuel tank cross-
member reinforcement kit while installing the upper bag mounts.

UPPER BAG PLATE

15



Ford F-450 fuel tank cross member support bracket

NOTE: ALL BOLTS NEED TO HAVE THREADES/NUT SIDE AWAY FROM FUEL
TANK OR THE BOLTS MAY PUNCTURE FUEL TANK.

NOTE: The fuel needs to be removed if the truck has a body built on it.
1/2x2” bolts, the factory holes need to be opened up for 1/2” bolts.

1/2x2” bolts,

5/8x2 1/2” bolts 3/4x2” bolts picture is shown with
fuel tank removed.

16



Fuel tank cross member kit installed

Route emergency brake cables Emergency brake cable holders
through loop

17



Locate the passenger’s side upper bag mount (part # 15674) and the pan hard bar mount (part #
15540). The 5/8” x 2 1/2” bolt is used to fasten the upper bag mount to the side of the frame and
the pan hard bar on the inside of the frame. Use the 1/2” x 2 1/2” bolt to fasten the pan hard bar
mount and bag mount to the bottom of the frame. Next,
use the 1/2” x 2” bolt in the bottom rear hole and use the
5/8” x 2” bolt in the rear hole in the side of the frame.
Torque the 1/2” bolts to 85 Ib/ft and 5/8” bolt to 150
Ib/ft. Lastly, use the 1/2” and 3/4” nuts and lock washers
to fasten the top of the bags to the upper bag mounts.
Torque these nuts to 35 Ib/ft.

6. Locate the lower pan hard bar mount (cross-member).
It attaches to the lower air bag mounts with the two 5/8x 8
1/2” U-bolts and four 5/8x 2 1/2” bolts. The hump on the
mount goes on the drivers side. Once you have the nuts start- 5/8" x 2 1/2” bolt
ed, torque these bolts to 150 ft/lbs. Next tighten and torque A =181/2" x 2 1/2” bolt
the axle clamp bolts to 250 ft/Ibs. g

7. Locate the four trailing arms (part # 14891). Fasten the front
of the upper trailing arms into the front 4-link side plate using
the 7/8” x 5 1/2” bolts, flat washers and top lock nuts. Use the
7/8” x 5” bolt to fasten the other end of the trailing arms to the
lower air bag mounting brackets. Note: Make sure that the
that the upper 7/8” x 5” bolts are inserted from the inside
out. This will allow for proper frame clearance.

UPPER PHB

8. Fasten the front of the lower trailing arms into the front 4- -
link side plate using the 7/8” x 7 1/2” bolts. Make sure to /Q/\
use one 2” spacer (part # 14577) on the inside of the arm - (@
and mounting bracket for the lower trailing arm. On the oth- // A

er end of the trailing arms, use the 7/8” x 5” bolts. Note:

Make sure that the 7/8” x 5” bolts are inserted from the
inside out This will allow for proper frame clearance. !
Do not tighten the 7/8” bolts until Step 14. Also install the Z TRAILING

emergency brake cable holders at this time. ARM
7/8” x 5 1/2” bolt o :
' i
) o °o /_J © @ OO ° o o o o rnw M g ’EL‘p o
' oo,

7/8" x 7 1/2” bolt T !

18



9. Locate the pan hard bar (part # 17553) . On the drivers side, fasten into place with the two 5/8” x
4 1/2” bolts, flat washers and top lock nuts. Make
sure to use the 1/8” spacers on each side of the
bushing. The passengers side uses a 5/8x4”

5/8” x 4 1/2” bolt
5/8” x 4” bolt

PAN HARD BAR
(PHB)

bolt. Torque these bolts to 75 Ib/ft.

ALIGNMENT -

1/8” spacers

1. Once all the brackets are installed and tightened,
adjust the jack stands that are holding up the rear of
the frame so that the distance between the upper and
lower air bag mounting brackets is 8”. Once this
height is set, refer to the original measurements taken
in preinstall checklist. After the adjustments are
made.

2. Check wheelbase measurement on vehicle: To
adjust wheelbase, turn either both left or both right
trailing arms as a set. This will prevent the trialing
arms from binding. Keep checking measurement and
adjusting until your wheelbase measurement is the
same on both sides within 1/8”.

3. Check pinion angle with angle gauge. Itis im-
portant to place gauge in exact position used to
take measurement in the beginning. To adjust pin-
ion angle, adjust either both top or both bottom
trailing arms. Always turn them the same direction
and only 1/2 turn at a time. Keep checking meas-
urements and adjusting until your pinion angle is
the same as your initial measurement.

1. Torque 7/8” bolts to 275 Ib/ft and 5/8” pinch
bolts to 150 Ib/ft.

19



AIR CONTROL SYSTEM mechanical

Plumbing of the system. Insert the fittings in the top of the four air bags. Locate the Hadley
height control valve and use the 1/4” x 1 1/4” bolts to fasten the height control valve to the front
trailing arm bracket on the driver’s side. Mount the ball to the end of the height control valve,
fasten the lock collar to the lower control arm and connect the linkage between them.

Locate the compressor box. Mount the box somewhere on the frame, preferably on the driver's
side frame rail. Use the wiring diagram provided at the end of the instruction packet to wire up
the system. Also provided is an air line diagram.

Locate the air tank. Find an area on the frame to mount it. Make sure the drain plug is facing
straight down.

Once you have the compressor wired up, the air line going to the air tank, run an air line from
the air tank to the bottom port of the height control valve. Locate the clear line and plastic fitting
supplied with the height control valve and install it in the top port. This is the exhaust. Next lo-
cate the three brass “T” fittings. Connect the two air bags on each side with a “T” fitting. Next,
connect the right side and left sides together with another “T” fitting. Connect this “T” fitting to
the CYL port on the dump valve. Last, connect an air line from supply port to middle port on the
height control valve.

NOTE: USE THE HADLEY INSTRUCTIONS FOR INSTALLING
ELECTRONIC AIR MANAGEMEMT SYSTEM.

20



Hadley electronic height control sensor

Haldex mechanical height control valve

.




**NOTE: Once the system is wired up and plumbed, turn on the ignition and the compressor will
start running. Upon first start up when there is no air in the tank, it will take around 6-8 minutes until
the system is charged, air bags filled. After the compressor shuts off, check for leaks. It works best
to use soapy water or gas leak detector sold at hardware stores. Check all the fittings and connec-
tions in the entire system.

FINAL INSPECTION CHECKLIST

1. Air System Start Up and Check - remove all jacks, next air the system up by either using the fill
valve on the air tank or by starting the vehicle and switching the compressor switch to “ON”.
Note: the maximum allowable pressure in the air tank is 175 psi. It is recommended to fill the air
tank using the supplied Schrader valve so that the compressors are not taxed too much by run-
ning for a long period of time.

2. Height Control Valve Operation Check - with one end of the valve linkage disconnected, rotate
the valve arm down 45°, air should exhaust from the air bag. Rotating the valve arm up 45°
should cause the valve to fill the air bag.

3. Measure & Record the “Ride Height” of the air bag - measure ride height of the air bag from up-
per air bag mount to lower air bag mount (see Figure below). To adjust the ride height, complete
the following steps (see Figure below). Loosen upper height control valve bolt. Rotating height
control valve body toward rear of chassis this will increase the ride height. Rotating height con-
trol valve body toward front of chassis will decrease ride height. Tighten upper height control
valve bolt. Once the ride height is set, reconnect the linkages. Jostle the suspension up and
down and allow it to come back to ride height. Recheck the initial measurement and adjust if
needed.

4. Bushing Bolts Final Torque - with the suspension at ride height, torque all bushing fasteners.
This will include all fasteners for the Control Arm and Pan Hard Bar. (Refer to Torque table for
specific torques).

5. Reinstall shocks and mounting nuts.

6. Move the suspension through its entire range of motion by inflating and deflating the air bags to
achieve full travel. Check for any interference with the pan hard bar, axle, shocks, exhaust,
frame, brake lines, fuel lines, etc. Reconnect valve linkage to trailing arm.

7. Recheck all fasteners for specified torque.

8. Double check all electrical connections and wire routings.

9. IMPORTANT! Check all fittings and air lines for air leaks.

10. Measure and record wheelbase and centering dims on final dimension sheet.

11. Reinstall the chassis body (if applicable).

22



OPERATION GUIDELINES

Atfter all final checks are complete, it is recommended to perform a road test. If vehicle pulls to
the left or right, or any driveline vibration occurs, return and recheck wheelbase measurements
and driveline angles. Note: improper driveline angles may have a detrimental affect on ride, U-
joints, and transmission.

Kneeling Operation: Moving the dump switch to “ON” position will exhaust all air from the air
bags and lower the rear of the vehicle approximately 3-4 inches. Air bags will inflate when the
switch is returned to the “OFF” position. WARNING: Do not drive the vehicle while the
Dump Switch is on and the air bags are deflated.

IMPORTANT! During servicing check tightness of all fasteners and for any air systems leaks.
IMPORTANT! Immediate corrective action should be taken if malfunctions occur.
Air Bag Ride Height Setting Procedure for Systems with Dual Height Control Valves

1. Deflate the passenger side air bag by disconnecting the linkage from the arm.

2. With the driver side linkage connected, measure the ride height and adjust accordingly by the
methods mentioned above.

3. Once the ride height is set for the driver side, repeat the same steps for the passenger side,
including deflating the driver side air bag.

4. Once the ride height is set, reconnect the linkages.

5. Jostle the suspension up and down and then allow it to come back to ride height. Recheck
the initial measurement and adjust if needed.

Note: this procedure to set ride height can be done when empty or under light load.

23



SERVICE & MAINTENANCE

The Kelderman suspension needs no lubrication and little maintenance. The following components
should be checked at the same time the chassis is being serviced. However, immediate corrective
action should be taken if a serious malfunction occurs. See Exploded Assembly on page 18 for de-
tails.

Caution! If maintenance or service is to be done on the air system, be sure to drain ALL air from
system. Serious injury could occur if components are removed while system is full of air.

Note: It is important to release any moisture contained within the air reservoir on a daily basis. Not
releasing the moisture on a regular basis will cause the drain valve to not operate properly, and may
cause the valve to malfunction. Excess moisture in the system can also cause premature failure of
other components including the tank itself.

AIR BAG SERVICE

The forward air bag can be serviced without removing the axle brackets from the axle. Detach the
upper air bag mounting studs from the upper bag plate. Now, utilizing a modified 3/4” wrench, the
forward air bag lower mounting bolt can be loosened. Then, rotate the air bag counter-clockwise off
the lower mounting bolt. Now remove air bag. To install, reverse process.

SERVICE & MAINTENANCE CHECKLIST

Check and document rear axle alignment.

Verify ride height at 8” between upper and lower air bag mounting plates.
Verify suspension function via dump and re-inflation.

Check for air leaks and system integrity.

Check clearances throughout suspension motion range.

Check driveline angle.

Check 4 wheel alignment.

R

24



Location

Front trailing arm mounts
Front trailing arm mounts
Lower bag mounts
Upper bag mounts
Upper bag mounts

Air bags

Air bags

Air bags

Pan hard bar

Pan hard bar mount
Trailing arms (pinch bolts)
Trailing arms

D bushing for sway bar
Pan hard bar mount

Pan hard bar mount

TORQUE TABLE

Fastener

1/2” UNF Nuts
5/8” UNF Nuts
3/4” UNF Nuts
1/2” UNF Nuts
5/8” UNF Nuts
1/2” UNC Nuts
1/2” UNC Bolts
3/4” UNF Nuts
5/8” UNF Nuts
1/2” UNF Nuts
5/8” UNC Nuts
7/8” UNC Nuts
12mm bolts

1/2” UNF Nuts
5/8” UNF Nuts

Torque

85 LB/FT
150 LB/FT
175 LB/FT
85 LB/FT
150 LB/FT
35 LB/FT
35 LB/FT
35 LB/FT
75 LB/FT
85 LB/FT
150 LB/FT
275 LB/FT
75 LB/FT
85 LB/FT
150 LB/FT

FINAL DIMENSION SHEET

WHEEL BASE DIMENSION

-

CENTERING DIMENSION 2

{

]

WHEEL BASE DIMENSION

25

CENTERING DIMENSION 1




FORD F450/550 OWNERS GUIDELINES

The Kelderman suspension needs no lubrication and little maintenance. However, immediate cor-
rective action should be taken if a serious malfunction occurs.

CAUTION! If maintenance or service is to be done on the air system, be sure to drain all air from
the system. Serious injury could occur if components are removed while system is full of air.

PRODUCT OWNER RESPONSIBILITIES

o Owner is solely responsible for pre-operation inspection, periodic inspections, maintenance, and
use of the product as specified in the particular Kelderman MFG. instructions available by prod-
uct model, except as provided in this warranty, and for maintenance of other vehicle compo-
nents. Of particular importance is the re-torque of fasteners including axle bolts, four link bolts,
and pan hard bar bolts. This re-torque must be performed within 90 days of the suspension be-
ing put into service.

e Owner is responsible for “down time” expenses, cargo damage, and all business costs and loss-
es resulting from a warrantable failure.

e The Kelderman Air Suspension is fully automatic in controlling the height of the chassis. No
manual intervention to control air pressure or ride height is needed during the course of opera-
tion.

o The Compressor Switch must be on for the compressor to operate. During difficult starting cir-
cumstances, (i.e. extremely cold weather) it is recommended to turn the compressor switch off
until the vehicle is running, so it will not draw current from the battery. The compressor is con-
trolled by the pressure switch located in the Air Control Box. This switch automatically turns the
compressor on when the tank pressure falls below 110 psi, and turns them off at 145 psi.

o The Low Pressure Warning Light indicates a severe drop in tank pressure (below 45 psi). Im-
mediate corrective action should be taken to determine the cause of air loss. Compressor
switch should be turned off if Low Pressure Warning Light is on, and remains on even after the
compressor has run for a normal period of time. NOTE: The Low Pressure Warning Light could
come on briefly when the “Dump” feature is being used.

e |tis important to release any moisture contained within the air tank on a daily basis. This is
done by pulling on the attached release cable for approximately 5 seconds. Not releasing the
moisture on a regular basis will cause the drain valve to not operate properly.

CHECK AT EVERY VEHICLE SERVICE INTERVAL.:
Check Ride Height £1/4”
Check for air leaks around fittings.

CHECK AFTER THE FIRST 1000 MILES:
Recheck & tighten any loose fasteners.
Check for any loose or worn components.

CHECK AFTER EVERY 30,000 MILES:
Check trailing arm bushings and pan hard bar bushings for wear; replace if worn.

26



punouio Ais1leg

spea
aAeA dwing

Alaneg o€

10ssaidwio)) Jiy
%2019 plojiuey

Jamod paydums (YoL) ACL

[oUed |0J11UOD)
diina

P3aYdUMS AT L
dwngAzL
punolio |Sd Mo

27



Jlamod paydums

bumy, 1,

E—
aul| Jle

o &
%2 S
% NS
© HX3 IAD >

9AjeA dwinp

NI

SA[eA |043u0d-1ybIay

Sy,
M, 6,
€6
&/
Ix:E WOy Ul E—y .w.\\\x
3 ne,

sbeq o11n0 o,%\
e

K1ameq 0} g
g
3
g
)
T
5
asn4 =
dINV 0€
1
B E
= kel
3| [E
_ puno.b g 2
e qlE
~ (o8
- &
L

yuey 03 aul| Jle

(9A]eA dwinp |euonndo yiim umoys)
wieibeiq buuipa 11y buleAas-}9s xog Jossaidwo)

|[oued |0J1u0D)

4y mo1
SWILSAS NOISNIASAS UIY

dina &

xog Jossaidwod)

28



TROUBLE SHOOTING GUIDE

B. Air leakage

COMPONENT POSSIBLE PROBLEM CORRECTIVE ACTION

Air lines Air leaks Replace air line.

Fittings Air leaks Remove fitting and apply fresh
joint compound. Reinstall fit-
ting, but Do Not Over Tighten.

Do not use Teflon tape.
Air Bags A. Improper height A. Adjust valve linkage to

maintain proper air spring
height.

B. Replace air bag.

Panhard Bar

A. Loose nuts on lateral con-
trol rod bolts.

B. Worn bushings

A. Tighten securely.

B. Replace lateral control rod.

i ldlesassaara

29

AIR SUSPENSION SYSTEMS




Hadley height control sensor

30







<<

  /ASCII85EncodePages false

  /AllowTransparency false

  /AutoPositionEPSFiles true

  /AutoRotatePages /None

  /Binding /Left

  /CalGrayProfile (Dot Gain 20%)

  /CalRGBProfile (sRGB IEC61966-2.1)

  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)

  /sRGBProfile (sRGB IEC61966-2.1)

  /CannotEmbedFontPolicy /Error

  /CompatibilityLevel 1.4

  /CompressObjects /Tags

  /CompressPages true

  /ConvertImagesToIndexed true

  /PassThroughJPEGImages true

  /CreateJobTicket false

  /DefaultRenderingIntent /Default

  /DetectBlends true

  /DetectCurves 0.0000

  /ColorConversionStrategy /CMYK

  /DoThumbnails false

  /EmbedAllFonts true

  /EmbedOpenType false

  /ParseICCProfilesInComments true

  /EmbedJobOptions true

  /DSCReportingLevel 0

  /EmitDSCWarnings false

  /EndPage -1

  /ImageMemory 1048576

  /LockDistillerParams false

  /MaxSubsetPct 100

  /Optimize true

  /OPM 1

  /ParseDSCComments true

  /ParseDSCCommentsForDocInfo true

  /PreserveCopyPage true

  /PreserveDICMYKValues true

  /PreserveEPSInfo true

  /PreserveFlatness true

  /PreserveHalftoneInfo false

  /PreserveOPIComments true

  /PreserveOverprintSettings true

  /StartPage 1

  /SubsetFonts true

  /TransferFunctionInfo /Apply

  /UCRandBGInfo /Preserve

  /UsePrologue false

  /ColorSettingsFile ()

  /AlwaysEmbed [ true

  ]

  /NeverEmbed [ true

  ]

  /AntiAliasColorImages false

  /CropColorImages true

  /ColorImageMinResolution 300

  /ColorImageMinResolutionPolicy /OK

  /DownsampleColorImages true

  /ColorImageDownsampleType /Bicubic

  /ColorImageResolution 300

  /ColorImageDepth -1

  /ColorImageMinDownsampleDepth 1

  /ColorImageDownsampleThreshold 1.50000

  /EncodeColorImages true

  /ColorImageFilter /DCTEncode

  /AutoFilterColorImages true

  /ColorImageAutoFilterStrategy /JPEG

  /ColorACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /ColorImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000ColorACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000ColorImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasGrayImages false

  /CropGrayImages true

  /GrayImageMinResolution 300

  /GrayImageMinResolutionPolicy /OK

  /DownsampleGrayImages true

  /GrayImageDownsampleType /Bicubic

  /GrayImageResolution 300

  /GrayImageDepth -1

  /GrayImageMinDownsampleDepth 2

  /GrayImageDownsampleThreshold 1.50000

  /EncodeGrayImages true

  /GrayImageFilter /DCTEncode

  /AutoFilterGrayImages true

  /GrayImageAutoFilterStrategy /JPEG

  /GrayACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /GrayImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000GrayACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000GrayImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasMonoImages false

  /CropMonoImages true

  /MonoImageMinResolution 1200

  /MonoImageMinResolutionPolicy /OK

  /DownsampleMonoImages true

  /MonoImageDownsampleType /Bicubic

  /MonoImageResolution 1200

  /MonoImageDepth -1

  /MonoImageDownsampleThreshold 1.50000

  /EncodeMonoImages true

  /MonoImageFilter /CCITTFaxEncode

  /MonoImageDict <<

    /K -1

  >>

  /AllowPSXObjects false

  /CheckCompliance [

    /None

  ]

  /PDFX1aCheck false

  /PDFX3Check false

  /PDFXCompliantPDFOnly false

  /PDFXNoTrimBoxError true

  /PDFXTrimBoxToMediaBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXSetBleedBoxToMediaBox true

  /PDFXBleedBoxToTrimBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXOutputIntentProfile ()

  /PDFXOutputConditionIdentifier ()

  /PDFXOutputCondition ()

  /PDFXRegistryName ()

  /PDFXTrapped /False



  /CreateJDFFile false

  /Description <<



    /BGR <>

    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>

    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>

    /CZE <>

    /DAN <>

    /DEU <>

    /ESP <>

    /ETI <>

    /FRA <>

    /GRE <>



    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)

    /HUN <>

    /ITA <>

    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>

    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>

    /LTH <>

    /LVI <>

    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)

    /NOR <>

    /POL <>

    /PTB <>

    /RUM <>

    /RUS <>

    /SKY <>

    /SLV <>

    /SUO <>

    /SVE <>

    /TUR <>

    /UKR <>

    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)

  >>

  /Namespace [

    (Adobe)

    (Common)

    (1.0)

  ]

  /OtherNamespaces [

    <<

      /AsReaderSpreads false

      /CropImagesToFrames true

      /ErrorControl /WarnAndContinue

      /FlattenerIgnoreSpreadOverrides false

      /IncludeGuidesGrids false

      /IncludeNonPrinting false

      /IncludeSlug false

      /Namespace [

        (Adobe)

        (InDesign)

        (4.0)

      ]

      /OmitPlacedBitmaps false

      /OmitPlacedEPS false

      /OmitPlacedPDF false

      /SimulateOverprint /Legacy

    >>

    <<

      /AddBleedMarks false

      /AddColorBars false

      /AddCropMarks false

      /AddPageInfo false

      /AddRegMarks false

      /ConvertColors /ConvertToCMYK

      /DestinationProfileName ()

      /DestinationProfileSelector /DocumentCMYK

      /Downsample16BitImages true

      /FlattenerPreset <<

        /PresetSelector /MediumResolution

      >>

      /FormElements false

      /GenerateStructure false

      /IncludeBookmarks false

      /IncludeHyperlinks false

      /IncludeInteractive false

      /IncludeLayers false

      /IncludeProfiles false

      /MultimediaHandling /UseObjectSettings

      /Namespace [

        (Adobe)

        (CreativeSuite)

        (2.0)

      ]

      /PDFXOutputIntentProfileSelector /DocumentCMYK

      /PreserveEditing true

      /UntaggedCMYKHandling /LeaveUntagged

      /UntaggedRGBHandling /UseDocumentProfile

      /UseDocumentBleed false

    >>

  ]

>> setdistillerparams

<<

  /HWResolution [2400 2400]

  /PageSize [612.000 792.000]

>> setpagedevice



